Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 25.82 5.88 5.75
NVNT a 5785 Antl 25.82 5.88 5.75
NVNT a 5825 Antl 25.78 5.89 5.75
NVNT a 5745 Ant2 25.67 591 5.78
NVNT a 5785 Ant2 25.67 591 5.78
NVNT a 5825 Ant2 25.78 5.89 5.75
NVNT n20 5745 Antl 24.43 6.12 6.17
NVNT n20 5785 Antl 24.32 6.14 6.21
NVNT n20 5825 Antl 24.32 6.14 6.21
NVNT n20 5745 Ant2 24.47 6.11 6.17
NVNT n20 5785 Ant2 24.32 6.14 6.21
NVNT n20 5825 Ant2 24.32 6.14 6.21
NVNT n20 5745 Sum 24.43 6.12 6.17
NVNT n20 5785 Sum 24.47 6.11 6.17
NVNT n20 5825 Sum 24.32 6.14 6.21
NVNT n40 5755 Antl 38.3 4.17 3.22
NVNT n40 5795 Antl 38.38 4.16 3.21
NVNT n40 5755 Ant2 16.22 7.9 10.31
NVNT n40 5795 Ant2 16.22 7.9 10.31
NVNT n40 5755 Sum 16.22 7.9 10.31
NVNT n40 5795 Sum 16.22 7.9 10.31
NVNT ac20 5745 Antl 56.92 2.45 1.51
NVNT ac20 5785 Antl 54.5 2.64 1.67
NVNT ac20 5825 Antl 54.45 2.64 1.67
NVNT ac20 5745 Ant2 56.88 2.45 1.51
NVNT ac20 5785 Ant2 56.88 2.45 1.51
NVNT ac20 5825 Ant2 56.97 2.44 1.51
NVNT ac20 5745 Sum 56.92 2.45 1.51
NVNT ac20 5785 Sum 56.88 2.45 1.51
NVNT ac20 5825 Sum 56.88 2.45 1.51
NVNT ac40 5755 Antl 26.22 5.81 5.62
NVNT ac40 5795 Antl 26.36 5.79 5.59
NVNT ac40 5755 Ant2 40.5 3.93 2.93
NVNT ac40 5795 Ant2 40.57 3.92 2.92
NVNT ac40 5755 Sum 40.57 3.92 2.92
NVNT ac40 5795 Sum 40.57 3.92 2.92
NVNT ac80 5775 Antl 11.17 9.52 15.87
NVNT ac80 5775 Ant2 11.5 9.39 15.38
NVNT ac80 5775 Sum 11.48 9.4 15.38
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s Keysight Spectrum Analyzer - Swept SA
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s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.785000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 3.8 dB
Ref 20.00 dBm

1

peT 4 .
Mkr1 822.0 ps
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.825000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 3.79 dB
Ref 20.00 dBm

Center 5.825000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 48.00 ps
3.79 dBm

5.826000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
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s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.755000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 3.81 dB
Ref 20.00 dBm

peT 4 .
Mkr1 504.0 ps
-13.56 dBm

5.766000000 GHz
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.795000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 3.79 dB
Ref 20.00 dBm

DET [ N
Mkr1 382.0 ps
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FCC ID: 2BM3A-C1545

' Keysight Spectrum Analyzer - Swept SA
RF s AC

Center Freq 5.755000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS

Ref Dffset 3.87 dB
Ref 20.00 dBm

’1

Center 5.755000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4 .
Mkr1 423.0 ps
0.11 dBm

5.766000000 GHz
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Man

Auto
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' Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.795000000 GHz .
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SENSE:PULSE

#Avg Type: RMS
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Ref 20.00 dBm
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FCC ID: 2BM3A-C1545

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.755000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 3.81 dB
Ref 20.00 dBm

peT 4 .
Mkr1 384.0 ps
5.61 dBm

5.766000000 GHz

Center 5.755000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.795000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 3.79 dB
Ref 20.00 dBm

DET [ N
Mkr1 360.0 ps
5.69 dBm
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Center 5.795000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o 3600us|  segaBm| | Tl
T setows|  Zdsdem[ | ]
[ 4203ms| __-006dBm[ | | ] Freq Offset
S B 0Hz
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5795MHz Sum



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.775000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 3.8 dB
Ref 20.00 dBm

peT 4 .
Mkr1 293.0 ps
0.44 dBm
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s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.775000000 GHz
Foatow
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#Avg Type: RMS

Ref Dffset 3.85 dB
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Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

s Keysight Spectrum Analyzer - Swept SA
RF Q  AC SENSE:PULSE I
Center Freq 5.775000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET L N
Ref Offset 3.8 dB Mkr1 275.0 ps|

Ref 20.00 dBm -6.73 dBm

5.776000000 GHz

Center 5.775000000 GHz Span 0 Hz

Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
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Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

2. Maximum Conducted Output Power

SISO:
Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl -2.29 5.88 3.59 30 Pass
NVNT a 5785 Antl -1.89 5.88 3.99 30 Pass
NVNT a 5825 Antl -1.47 5.89 4.42 30 Pass
NVNT a 5745 Ant2 -1.18 5.91 4.73 30 Pass
NVNT a 5785 Ant2 -0.91 5.91 5 30 Pass
NVNT a 5825 Ant2 -1.45 5.89 4.44 30 Pass
NVNT n20 5745 Antl -2.64 6.12 3.48 30 Pass
NVNT n20 5785 Antl -2.46 6.14 3.68 30 Pass
NVNT n20 5825 Antl -1.92 6.14 4.22 30 Pass
NVNT n20 5745 Ant2 -1.24 6.11 4.87 30 Pass
NVNT n20 5785 Ant2 -1.23 6.14 491 30 Pass
NVNT n20 5825 Ant2 -1.93 6.14 4.21 30 Pass
NVNT n40 5755 Antl -1.16 4.17 3.01 30 Pass
NVNT n40 5795 Antl -0.78 4.16 3.38 30 Pass
NVNT n40 5755 Ant2 -4.29 7.9 3.61 30 Pass
NVNT n40 5795 Ant2 -3.66 7.9 4.24 30 Pass
NVNT ac20 5745 Antl 1.97 2.45 4.42 30 Pass
NVNT ac20 5785 Antl 1.52 2.64 4.16 30 Pass
NVNT ac20 5825 Antl 1.15 2.64 3.79 30 Pass
NVNT ac20 5745 Ant2 1.49 2.45 3.94 30 Pass
NVNT ac20 5785 Ant2 1.72 2.45 4.17 30 Pass
NVNT ac20 5825 Ant2 0.92 2.44 3.36 30 Pass
NVNT ac40 5755 Antl -1.57 5.81 4.24 30 Pass
NVNT ac40 5795 Antl -1.4 5.79 4.39 30 Pass
NVNT ac40 5755 Ant2 -0.45 3.93 3.48 30 Pass
NVNT ac40 5795 Ant2 -0.04 3.92 3.88 30 Pass
NVNT ac80 5775 Antl -6.76 9.52 2.76 30 Pass
NVNT ac80 5775 Ant2 -6.31 9.39 3.08 30 Pass




Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:
Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT n20 5745 Antl -4.83 6.12 1.29 30 Pass
NVNT n20 5745 Ant2 -4.82 6.12 1.3 30 Pass
NVNT n20 5745 Sum -1.81 6.12 4.31 30 Pass
NVNT n20 5785 Antl -5.49 6.11 0.62 30 Pass
NVNT n20 5785 Ant2 -4.86 6.11 1.25 30 Pass
NVNT n20 5785 Sum -2.15 6.11 3.96 30 Pass
NVNT n20 5825 Antl -5.53 6.14 0.61 30 Pass
NVNT n20 5825 Ant2 -5.19 6.14 0.95 30 Pass
NVNT n20 5825 Sum -2.35 6.14 3.79 30 Pass
NVNT n40 5755 Antl -7.24 7.9 0.66 30 Pass
NVNT n40 5755 Ant2 -6.81 7.9 1.09 30 Pass
NVNT n40 5755 Sum -4.01 7.9 3.89 30 Pass
NVNT n40 5795 Antl -7.07 7.9 0.83 30 Pass
NVNT n40 5795 Ant2 -6.29 7.9 1.61 30 Pass
NVNT n40 5795 Sum -3.65 7.9 4.25 30 Pass
NVNT ac20 5745 Antl -1.05 2.45 1.4 30 Pass
NVNT ac20 5745 Ant2 -0.11 2.45 2.34 30 Pass
NVNT ac20 5745 Sum 2.46 2.45 491 30 Pass
NVNT ac20 5785 Antl -0.97 2.45 1.48 30 Pass
NVNT ac20 5785 Ant2 -0.46 245 1.99 30 Pass
NVNT ac20 5785 Sum 2.3 245 4.75 30 Pass
NVNT ac20 5825 Antl -1.2 2.45 1.25 30 Pass
NVNT ac20 5825 Ant2 -1.19 2.45 1.26 30 Pass
NVNT ac20 5825 Sum 1.82 2.45 4.27 30 Pass
NVNT ac40 5755 Antl -2.63 3.92 1.29 30 Pass
NVNT ac40 5755 Ant2 -2.39 3.92 1.53 30 Pass
NVNT ac40 5755 Sum 0.5 3.92 4.42 30 Pass
NVNT ac40 5795 Antl -2.8 3.92 1.12 30 Pass
NVNT ac40 5795 Ant2 -2.3 3.92 1.62 30 Pass
NVNT ac40 5795 Sum 0.47 3.92 4.39 30 Pass
NVNT ac80 5775 Antl -9.37 9.4 0.03 30 Pass
NVNT ac80 5775 Ant2 -8.77 9.4 0.63 30 Pass
NVNT ac80 5775 Sum -6.05 9.4 3.35 30 Pass

Notel: Sum Power (mW) = Ant.1 Power (mW) + Ant.2 Power (mW)

Note2: Total Power = Conducted Power + Duty Factor




Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[04:50:19 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-2.29 dBm 20 MHz

Center Freq
5.745000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-75.30 dBm /Hz

STATUS.

Power NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz
==

#IFGain:Low

[04:51:07 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.785000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

-1.89 dBm 20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-74.90 dBm /Hz

STATUS.

Power NVNT a 5785MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[04:51:26 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

-1.47 dBm 20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-74.48 dBm /Hz

STATUS.

Power NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[05:13:18 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-1.18 dBm 20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-74.19 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5745MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[05:13:41 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

-0.91 dBm 20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-73.92 dBm /Hz

STATUS.

Power NVNT a 5785MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[05:13:58 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

-1.45 dBm 720 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-74.46 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5825MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:52:28 PM Dec 26, 2024
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.6 dB
Ref 23.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-2.64 dBm /20 MHz -75.65 dBm /Hz

MSG STATUS.

Power NVNT n20 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:52:53 PM Dec 26, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.6 dB
Ref 23.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-2.46 dBm /20 MHz -75.47 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5785MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:54:26 PM Dec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.79 dB
Ref 23.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.92 dBm 20 MHz -74.93 dBm /Hz

MSG STATUS.

Power NVNT n20 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:14:30 PM Dec 26, 2024
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-1.24 dBm 720 MHz -74.25 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5745MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:14:57 PM Dec 26, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.23 dBm /20 MHz -74.24 dBm /Hz

MSG STATUS.

Power NVNT n20 5785MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:15:17 PMDec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.83 dB
Ref 23.83 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-1.93 dBm 720 MHz -74.94 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5825MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[05:22:47 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-4.83 dBm /20 MHz

Center Freq
5.745000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-77.84 dBm /Hz

STATUS.

Power NVNT n20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz
==

#IFGain:Low

[05:22:52 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.745000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-4.82 dBm 20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-77.83 dBm /Hz

STATUS.

Power NVNT n20 5745MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:24:13 PM Dec 26, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.6 dB
Ref 23.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-5.49 dBm 20 MHz -78.51 dBm /Hz

MSG STATUS.

Power NVNT n20 5785MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:24:18 PM Dec 26, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-4.86 dBm /20 MHz -77.87 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5785MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:25:29 PM Dec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.79 dB
Ref 23.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-5.53 dBm 20 MHz -78.54 dBm /Hz

MSG STATUS.

Power NVNT n20 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:25:35 PM Dec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.83 dB
Ref 23.83 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-5.19 dBm 20 MHz -78.20 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5825MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[05:04:30 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

-1.16 dBm 40 MHz

Center Freq
5.755000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-77.18 dBm /Hz

STATUS.

Power NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.795000000 GHz
==

#IFGain:Low

[05:04:55 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.795000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

-0.78 dBm 140 MHz

Center Freq
5.795000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-76.80 dBm /Hz

STATUS.

Power NVNT n40 5795MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:17:39 PM Dec 26, 2024
Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.87 dB
Ref 23.87 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-4.29 dBm 40 MHz -80.31 dBm /Hz

MSG STATUS.

Power NVNT n40 5755MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:18:05 PM Dec 26, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.84 dB
Ref 23.84 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-3.66 dBm 40 MHz -79.68 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5795MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[05:30:52 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

-7.24 dBm 140 MHz

Center Freq
5.755000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-83.26 dBm /Hz

STATUS.

Power NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz
==

#IFGain:Low

[05:30:58 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.87 dB
Ref 23.87 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

-6.81 dBm 40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-82.83 dBm /Hz

STATUS.

Power NVNT n40 5755MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:31:34 PM Dec 26, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.79 dB
Ref 23.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-7.07 dBm 1 40 MHz -83.09 dBm /Hz

MSG STATUS.

Power NVNT n40 5795MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:31:40 PMDec 26, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.84 dB
Ref 23.84 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-6.29 dBm 140 MHz -82.31 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5795MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[04:54:57 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

1.97 dBm 20 MHz

Center Freq
5.745000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-71.04 dBm /Hz

STATUS.

Power NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz
==

#IFGain:Low

[04:55:41 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.785000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

1.52 dBm 720 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-71.49 dBm /Hz

STATUS.

Power NVNT ac20 5785MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:56:07 PM Dec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.79 dB
Ref 23.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.15 dBm 720 MHz -71.86 dBm /Hz

MSG STATUS.

Power NVNT ac20 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:16:07 PM Dec 26, 2024
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

1.49 dBm 720 MHz -71.52 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5745MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:16:28 PMDec 26, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.72 dBm 720 MHz -71.29 dBm /Hz

MSG STATUS.

Power NVNT ac20 5785MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:17:07 PM Dec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.83 dB
Ref 23.83 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

0.92 dBm /20 MHz -72.09 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5825MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[05:27:07 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-1.05 dBm 20 MHz

Center Freq
5.745000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-74.06 dBm /Hz

STATUS.

Power NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz
==

#IFGain:Low

[05:27:13 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.745000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-0.11 dBm 20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-73.13 dBm /Hz

STATUS.

Power NVNT ac20 5745MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:28:10 PM Dec 26, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.6 dB
Ref 23.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-0.97 dBm 20 MHz -73.98 dBm /Hz

MSG STATUS.

Power NVNT ac20 5785MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:28:16 PM Dec 26, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.46 dBm 20 MHz -73.47 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5785MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:29:15 PM Dec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.79 dB
Ref 23.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.20 dBm 20 MHz -74.22 dBm /Hz

MSG STATUS.

Power NVNT ac20 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:29:21 PMDec 26, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.83 dB
Ref 23.83 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-1.19 dBm 20 MHz -74.20 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5825MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[05:11:08 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

-1.57 dBm 40 MHz

Center Freq
5.755000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-77.59 dBm /Hz

STATUS.

Power NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.795000000 GHz
==

#IFGain:Low

[05:11:29 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.795000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

-1.40 dBm 40 MHz

Center Freq
5.795000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-77.42 dBm /Hz

STATUS.

Power NVNT ac40 5795MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:18:34 PM Dec 26, 2024
Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.87 dB
Ref 23.87 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-0.45 dBm 40 MHz -76.47 dBm /Hz

MSG STATUS.

Power NVNT ac40 5755MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:18:56 PM Dec 26, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.84 dB
Ref 23.84 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.04 dBm 1 40 MHz -76.06 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5795MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[05:32:13 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

-2.63 dBm 40 MHz

Center Freq
5.755000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-78.65 dBm /Hz

STATUS.

Power NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz
==

#IFGain:Low

[05:32:19 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.87 dB
Ref 23.87 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

-2.39 dBm 140 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-78.41 dBm /Hz

STATUS.

Power NVNT ac40 5755MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:32:43 PMDec 26, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.79 dB
Ref 23.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-2.80 dBm 40 MHz -78.82 dBm /Hz

MSG STATUS.

Power NVNT ac40 5795MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [05:32:50 PM Dec 26, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 3.84 dB
Ref 23.84 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-2.30 dBm 140 MHz -78.32 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5795MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[05:12:40 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

-6.76 dBm /80 MHz

Center Freq
5.775000000 GHz

CF Step

#VBW 3 MHz 16.000000 MHz

Power Spectral Density

-85.79 dBm /Hz

STATUS.

Power NVNT ac80 5775MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.775000000 GHz
==

#IFGain:Low

[05:19:55 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.775000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

-6.31 dBm /80 MHz

Center Freq
5.775000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-85.34 dBm /Hz

STATUS.

Power NVNT ac80 5775MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[05:33:15 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

-9.37 dBm /80 MHz

Center Freq
5.775000000 GHz

CF Step

#VBW 3 MHz 16.000000 MHz

Power Spectral Density

-88.40 dBm /Hz

STATUS.

Power NVNT ac80 5775MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.775000000 GHz
==

#IFGain:Low

[05:33:21 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.775000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.775 GHz
#Res BW 1 MHz

Channel Power

-8.77 dBm /80 MHz

Center Freq
5.775000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-87.80 dBm /Hz

STATUS.

Power NVNT ac80 5775MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.317 0.5 Pass
NVNT a 5785 Antl 16.314 0.5 Pass
NVNT a 5825 Antl 16.196 0.5 Pass
NVNT a 5745 Ant2 16.327 0.5 Pass
NVNT a 5785 Ant2 16.358 0.5 Pass
NVNT a 5825 Ant2 16.082 0.5 Pass
NVNT n20 5745 Antl 17.401 0.5 Pass
NVNT n20 5785 Antl 17.377 0.5 Pass
NVNT n20 5825 Antl 17.363 0.5 Pass
NVNT n20 5745 Ant2 17.106 0.5 Pass
NVNT n20 5785 Ant2 16.555 0.5 Pass
NVNT n20 5825 Ant2 17.379 0.5 Pass
NVNT n40 5755 Antl 35.096 0.5 Pass
NVNT n40 5795 Antl 35.102 0.5 Pass
NVNT n40 5755 Ant2 35.062 0.5 Pass
NVNT n40 5795 Ant2 33.841 0.5 Pass
NVNT ac20 5745 Antl 16.06 0.5 Pass
NVNT ac20 5785 Antl 17.151 0.5 Pass
NVNT ac20 5825 Antl 17.018 0.5 Pass
NVNT ac20 5745 Ant2 17.385 0.5 Pass
NVNT ac20 5785 Ant2 17.248 0.5 Pass
NVNT ac20 5825 Ant2 17.415 0.5 Pass
NVNT ac40 5755 Antl 35.096 0.5 Pass
NVNT ac40 5795 Antl 35.137 0.5 Pass
NVNT ac40 5755 Ant2 33.891 0.5 Pass
NVNT ac40 5795 Ant2 33.86 0.5 Pass
NVNT ac80 5775 Antl 72.572 0.5 Pass
NVNT ac80 5775 Ant2 75.054 0.5 Pass




Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [07:46:49 AM Dec 25, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.7631156 GHZ

Ref Offset 3.6 dB
Ref 23.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 13.4 dBm
16.346 MHz

Transmit Freq Error -43.900 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.32 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [07:50:03 AM Dec 25, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.793114 GHZ

Frequency

Ref Offset 3.6 dB
Ref 23.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 13.1 dBm
16.331 MHz

Transmit Freq Error -42.839 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.31 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [07:52:18 AM Dec 25, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.833056 GHz

Ref Offset 3.79 dB
Ref 23.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 12.6 dBm
16.324 MHz

Transmit Freq Error -42.388 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.20 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [08:34:00 AM Dec 25, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.7563106 GHz

Frequency

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 13.3 dBm
16.342 MHz

Transmit Freq Error -57.315 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.33 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[08:36:12 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793131 GHZ
-9.8646 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 13.5 dBm

16.338 MHz

Transmit Freq Error
x dB Bandwidth

-47.770 kHz
16.36 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[08:37:47 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.350 MHz
-59.394 kHz
16.08 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.832982 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 12.9 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[07:55:28 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.753661 GHz
-11.251 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 12.6 dBm

17.529 MHz

Transmit Freq Error
x dB Bandwidth

-39.428 kHz
17.40 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[08:00:23 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.538 MHz
-52.233 kHz
17.38 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793636 GHz
-10.837 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 13.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[08:04:06 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 65.833626 GHz

5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 12.7 dBm

17.538 MHz

Transmit Freq Error
x dB Bandwidth

-55.239 kHz
17.36 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[08:40:18 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.498 MHz
-60.013 kHz

17.11 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.753493 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 13.1 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[08:42:46 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793242 GHz
-9.9176 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 13.3 dBm

17.545 MHz

Transmit Freq Error
x dB Bandwidth

-35.477 kHz
16.55 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[08:49:26 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.536 MHz
-53.201 kHz
17.38 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.833636 GHZ
-9.9878 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 12.8 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[08:19:08 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772499 GHz
-7.7607 dBm

Center Freq
5.755000000 GHz

’3

#VBW 300 kHz

Total Power 15.0 dBm

35.948 MHz

Transmit Freq Error
x dB Bandwidth

-49.048 kHz
35.10 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[08:21:00 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.884 MHz

-71.428 kHz
35.10 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.81248 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 15.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

Center Freq: 6.755000000 GHz
Trig: Free Run
#Atten: 30 dB

[09:05:48 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE

Frequency

Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 3.87 dB
Ref 23.87 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772488 GHZ
-15.712 dBm

Center Freq
5.755000000 GHz

3

Span 60 MHz

Sweep 6 ms CF Step

#VBW 300 kHz 6.000000 MHz

Total Power 9.37 dBm

35.904 MHz

Transmit Freq Error
x dB Bandwidth

-43.084 kHz
35.06 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[09:19:32 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.84 dB
Ref 23.84 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.956 MHz

-19.640 kHz
33.84 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.811901 GHZ
-14.340 dBm

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 12.7 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[08:06:22 AM Dec 25, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.542 MHz
-40.316 kHz
16.06 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.75299 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

14.8 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[08:15:05 AM Dec 25, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.550 MHz
-28.724 kHz
17.15 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793547 GHz

-8.4861 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

15.1 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[08:16:52 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833477 GHz
-8.95679 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 14.6 dBm

17.559 MHz

Transmit Freq Error
x dB Bandwidth

-32.111 kHz
17.02 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[08:59:06 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.542 MHz
-45.573 kHz
17.39 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.753647 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 12.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[09:01:00 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793581 GHz

5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 12.8 dBm

17.534 MHz

Transmit Freq Error
x dB Bandwidth

-42.978 kHz
17.25 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[09:02:44 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.541 MHz
-52.766 kHz
17.42 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.833655 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 12.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[08:23:17 AMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.77253 GHz

#VBW 300 kHz

Total Power 15.1 dBm

35.897 MHz

Transmit Freq Error
x dB Bandwidth

-18.290 kHz
35.10 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.755000000 GHz

-6dB Bandwidth NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [08:25:22 AM Dec 25, 2024

Center Freq: 6.795000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.891 MHz

-53.960 kHz
35.14 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.8125156 GHz

#VBW 300 kHz

Total Power 15.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.795000000 GHz

6.000000 MHz
Man

-6dB Bandwidth NVNT ac40 5795MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

' Keysight Spectrum Analyzer - Occupied BW
RF SENSE:PULSE| |
Center Freq 5.755000000 GHz Gantarfeq {BTBH000000IG EE2
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB

[09:21:47 AMDec 25, 2024
Radio Std: Nene

Radio Device: BTS

Mkr3 6.771909 GHz

Ref Offset 3.87 dB
Ref 23.87 dBm

Center 5.755 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power 12.5 dBm

Occupied Bandwidth
35.915 MHz
-36.463 kHz
33.89 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

[ [ntl

Frequency

5.755000000 GHz

-6dB Bandwidth NVNT ac40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

SENSE:PULSE | [09:23:48 AMDec 25, 2024

Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Center Freq 5.795000000 GHz

#|FGain:Low Radio Device: BTS

Ref Offset 3.84 dB Mkr3 6.811903 GHz

Ref 23.84 dBm

Center 5.795 GHz
#Res BW 100 kHz #VBW 300 kHz

Total Power 12.6 dBm

Occupied Bandwidth
35.954 MHz
-26.571 kHz
33.86 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

[ [ntl

Frequency

Center Freq
5.795000000 GHz

6.000000 MHz
Man

-6dB Bandwidth NVNT ac40 5795MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[08:28:07 AM Dec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.811151 GHZ
-16.425 dBm

Center Freq
5.775000000 GHz

Span 120 MHz

Sweep 12 ms| CF Step

#VBW 300 kHz 12.000000 MHz

Total Power 11.9 dBm

74.698 MHz

Transmit Freq Error
x dB Bandwidth

-135.10 kHz
72.57 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[02:32:52 PMDec 25, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
74.821 MHz

-49.823 kHz
75.05 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.812477 GHZ
-14.867 dBm

Center Freq
5.775000000 GHz

Span 120 MHz

Sweep 12 ms| CF Step

12.000000 MHz
Man

#VBW 300 kHz

Total Power 12.3 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Ant2





